
Impact of Corona virus pandemic
on wastewater characteristics,
treatment, and water reuse in a
municipal plant

Mohamed F. Hamoda1*† and Noura S. AL Rashidi2

1Department of Civil and Architectural Engineering, International University of Kuwait (IUK), Ardiya, Kuwait,
2Department of Civil Engineering, Kuwait University, Kuwait City, Kuwait

The COVID-19 pandemic is considered one of the most significant threats to
health. The effect of the pandemic on performance of wastewater treatment
plants has not received much attention in the literature. This study assessed the
impact of Coronavirus pandemic on the wastewater quantity, characteristics,
treatment processes, and water reuse in Kuwait. It focused on three municipal
wastewater treatment plants (WWTPs) with different design capacities, namely
Sulaibiya (600,000m3/d), Kabd (180,000m3/d), and Umm Al-Hayman
(27,000 m3/d), all using tertiary treatment. Daily data records were obtained on
influent and effluent over the years 2018–2020 (before and during the pandemic).
In addition, influent and effluent samples were collected from the Sulaibiya and
Kabd plants for laboratory analysis to determine the effect of increase in the use of
home disinfectants. The results indicate an increase (<50%) in the average daily
flow rates received in WWTPs during the 2020 home quarantine lockdowns.
Statistical analysis showed stability of the Sulaibiya in BOD5, COD, and TSS removal
efficiency while a decrease in the Kabd and UAH plants removal efficiency was
observed during the pandemic. During the lockdown period, GC-MS analysis
showed a high probability of chloroxylenol (>90), one of the main components of
Dettol disinfectant, existing in the raw wastewater samples while the GC-FID
analysis indicated the presence of (PAH) as emerging contaminants, at higher
concentrations in the influent and effluent samples. The pandemic adversely
affected wastewater treatment plant performance and excessive use of Dettol
disinfectant by homes resulted in the presence of objectionable organic pollutants
in the tertiary-treated effluent which would impair water reuse. Reverse osmosis
process used in Sulaibiya plant proved to be effective in removing residual
organics and improving effluent quality for reuse during the pandemic.

KEYWORDS

Corona pandemic lockdowns, home disinfectants, statistical analysis, wastewater
characteristics, water reuse

Introduction

Wastewater treatment and reuse bring many economic, health, and environmental
benefits, the most important of which is reducing the demand for freshwater by using treated
effluent as an additional source of water while protecting the environment. In order to avoid
risks and impacts on public health and the environment, wastewater must be treated with the
best techniques before it is disposed of into water courses, reused for irrigation or other
purposes, or used for drinking (Akpor and Muchie, 2011; Hamoda, 2013; Zhang et al., 2020;

OPEN ACCESS

EDITED BY

Christos S. Akratos,
Democritus University of Thrace, Greece

REVIEWED BY

Sasan Zahmatkesh,
University of Science and Technology of
Mazandaran, Iran
Md. Maruf Mortula,
American University of Sharjah, United
Arab Emirates

*CORRESPONDENCE

Mohamed F. Hamoda,
mfhamoda@gmail.com

†PRESENT ADDRESS

Mohamed F. Hamoda,
Chairman of Civil and Architectural
Engineering Department, International
University in Kuwait (IUK), Ardiya, Kuwait

RECEIVED 01 August 2023
ACCEPTED 24 October 2023
PUBLISHED 16 November 2023

CITATION

Hamoda MF and AL Rashidi NS (2023),
Impact of Corona virus pandemic on
wastewater characteristics, treatment,
and water reuse in a municipal plant.
Front. Environ. Eng. 2:1270854.
doi: 10.3389/fenve.2023.1270854

COPYRIGHT

© 2023 Hamoda and AL Rashidi. This is an
open-access article distributed under the
terms of the Creative Commons
Attribution License (CC BY). The use,
distribution or reproduction in other
forums is permitted, provided the original
author(s) and the copyright owner(s) are
credited and that the original publication
in this journal is cited, in accordance with
accepted academic practice. No use,
distribution or reproduction is permitted
which does not comply with these terms.

Frontiers in Environmental Engineering frontiersin.org01

TYPE Original Research
PUBLISHED 16 November 2023
DOI 10.3389/fenve.2023.1270854

https://www.frontiersin.org/articles/10.3389/fenve.2023.1270854/full
https://www.frontiersin.org/articles/10.3389/fenve.2023.1270854/full
https://www.frontiersin.org/articles/10.3389/fenve.2023.1270854/full
https://www.frontiersin.org/articles/10.3389/fenve.2023.1270854/full
https://crossmark.crossref.org/dialog/?doi=10.3389/fenve.2023.1270854&domain=pdf&date_stamp=2023-11-16
mailto:mfhamoda@gmail.com
mailto:mfhamoda@gmail.com
https://doi.org/10.3389/fenve.2023.1270854
https://creativecommons.org/licenses/by/4.0/
https://creativecommons.org/licenses/by/4.0/
https://www.frontiersin.org/journals/environmental-engineering
https://www.frontiersin.org
https://www.frontiersin.org/journals/environmental-engineering
https://www.frontiersin.org/journals/environmental-engineering#editorial-board
https://www.frontiersin.org/journals/environmental-engineering#editorial-board
https://doi.org/10.3389/fenve.2023.1270854


Wu, 2020). In the Gulf Corporation Council (GCC) countries, about
2.853 billion m3/year of wastewaters are produced and 70% of it is
tertiary-treated for possible reuse in irrigation (Aleisa and Zubari,
2017). The state of Kuwait is one of the leading countries in
sanitation. It is ranked first in the Arab world in terms of
treating almost 100% of municipal wastewater generated daily,
according to the joint WHO/UNICEF monitoring program
(Organisation mondiale de la santé & UNICEF, 2017). In the last
30 years, Kuwait completed the construction and operation of six
WWTPs: Riqqa, Umm Al-Hayman (UAH), Sulaibiya, Kabd, Wafra,
and Khiran., all of which use tertiary treatment. Significantly, Kuwait
operates the largest WWTP using RO worldwide; namely the
“Sulaibiya water reclamation plant” which uses the reverse
osmosis (RO) process, as quaternary treatment stage, to produce
treated water that satisfies the quality standards of potable water.
The treated effluents from all these WWTPs are primarily reused in
irrigation.

The severe, acute respiratory syndrome Coronavirus 2 (SARS-
CoV-2) was discovered for the first time at the end of 2019 in
Wuhan, China after several viral pneumonia cases were recorded.
With its rapid spread, it caused a new global pandemic. Recent
studies have proved the appearance of the virus in the stool of
infected patients (Wang et al., 2020; Zhang et al., 2020; Kam et al.,
2020; The COVID-19 Investigation Team, 2020; Chen et al., 2020).
Therefore, there is a possibility of transmitting Coronavirus disease
through stool and urine. Moreover, the virus has been identified in
wastewater in many countries worldwide (Ahmed et al., 2020; Zhang
et al., 2020; Langone et al., 2020; Rimoldi et al., 2020; Bandala et al.,
2021; Pasalari et al., 2023). Many countries have confirmed that the
emergence of the Coronavirus in wastewater is an evidence of the
importance of using wastewater for epidemiological investigation
(WBE) as an alternative to the traditional monitoring approach
(Bivins et al., 2020; Polo et al., 2020). However, there is a lack of
studies and research showing the impact of the Coronavirus
pandemic on WWTPs and treatment process performance.
Meanwhile, Kitajima, et al. (2020) reviewed the current
knowledge related to the potential of wastewater surveillance to
understand the epidemiology of COVID-19, and showed that there
is an urgent need for further research to establish methodologies for
wastewater surveillance and understand the implications of the
presence of SARS-CoV-2 in wastewater. It is necessary, therefore,
to shed light on the impact of this pandemic on the performance of
WWTPs.

A recent study by Raza et al., 2023 proved that the COVID-19
pandemic significantly impacts water quality, the environment, land
pollution, the sanitation system, and human lives differently, but did
not show how the performance of WWTPs is affected by the virus
pandemic. Pasalari et al. (2023) conducted a study on a largeWWTP
in Teran, Iran, and showed that modeling-based approaches have a
potential role to play in reducing the impact of the ongoing COVID-
19 outbreak. Previous studies have focused on discovering the
presence of Corona virus in domestic wastewater, but more
studies are much needed to examine the impact of the COVID-
19 pandemic on wastewater treatment and treated effluent quality
for reuse. Therefore, this study was conducted to assess the impact of
the Coronavirus pandemic on wastewater quantities, characteristics,
and treatment processes. The performance of three mainWWTPs in
Kuwait, namely Sulaibiya, Kabd, and Umm Al-Hayman (UAH),

with different daily capacities (large, medium, small, respectively),
was evaluated for 3 years 2018, 2019 and 2020 (before and through
the pandemic). Complete daily measurements of quantitative data
from the studied wastewater treatment plants were obtained from
the Ministry of Public Works in Kuwait. Statistical analyses were
performed on flowrate and main water quality parameters, such as
chemical oxygen demand (COD), biochemical oxygen demand
(BOD5), total suspended solids (TSS), oil and grease (O&G), and
turbidity. Furthermore, to find out the effect of the home quarantine
lockdown periods and the increase in use of household disinfectants
on wastewater, influent and effluent samples were collected from the
studied plants for more extensive chemical laboratory analysis.

Materials and methods

Wastewater treatment plants

The Sulaibiya WWTP was commissioned in 2005 as the first
build, operate, and transfer (BOT) project, comprising four
treatment stages for wastewater reclamation. The plant serves the
governorates of Al-Asimah and Hawalli in the State of Kuwait and is
the largest wastewater treatment and water reclamation facility in
the country. It applies screening, grit chambers and gravity
sedimentation in the primary-treatment stage; the activated
sludge biological process and secondary sedimentation for the
secondary-treatment stage; the ultrafiltration (UF) membrane
process, UV and chlorination for the tertiary-treatment stage;
and the reverse osmosis (RO) membrane process for the
quaternary-treatment stage (Hamoda et al., 2015a; Hamoda et al.,
2015b). The design flowrate of the SulaibiyaWWTP is 600,000 m3/d.
Approximately 64% of the country’s domestic wastewater is treated
in this plant (Al-Jarallah, 2013).

The Kabd WWTP was commissioned in 2012 with a design
capacity of 180,000 m3/d and peaks of up to 270,000 m3/d. The plant
receives the domestic wastewater from the Al-Jahra pumping station
(JPS) through 2 pipelines, each serving a wide area of Kuwait. The
Umm Al-Hayman (UAH) WWTP is located in the south of Kuwait
near the coast, where the plant receives sewage from the central
pumping station in the area and from a sewage pit that receives
wastewater transported by trucks from rural areas (Aleisa et al.,
2011). The plant was commissioned in 2001 with a design capacity
of 27,000 m3/d. Both plants comprise primary, secondary (Activated
Sludge), and tertiary (granular media filtration) treatment stages
(Al-Jarallah, 2013; Hamoda, 2013; Hamoda et al., 2015a; Hamoda
et al., 2015b).

Influent and effluent samples for water
quality analysis

The samples were collected from two fixed sites one in the inlet
(influent) to the plant and the second was in the outlet (effluent) of
the plant. The samples were taken at a fixed time of the day (in the
morning). All routine analysis (e.g. COD, BOD, TSS . . . . . . . . ..etc.)
were conducted on the samples in the laboratory of each concerned
WWTP, as specified by the Ministry of PublicWorks in Kuwait. The
samples used for analysis of specific organic matter (emerging

Frontiers in Environmental Engineering frontiersin.org02

Hamoda and AL Rashidi 10.3389/fenve.2023.1270854

https://www.frontiersin.org/journals/environmental-engineering
https://www.frontiersin.org
https://doi.org/10.3389/fenve.2023.1270854


contaminants) were transferred immediately to the National Unit
for Environmental Research and Services (NUERS) lab at Kuwait
University for advanced chemical analysis (e.g. GC-MS, GC-FID).
Details are shown below.

Routine physical and chemical analyses included chemical
oxygen demand (COD), biochemical oxygen demand (BOD5),
total suspended solids (TSS), dissolved oxygen (DO), pH,
Oil&Grease, and turbidity. These analyses were conducted, onsite
in the analytical laboratory facilities of each concerned WWTP, on
daily samples collected from the influent and effluents of each
WWTP using standard procedures (APHA, 2005). Triplicate
samples were analyzed in each case and an average value of the
results obtained was reported for each parameter.

Residual organic analysis

All analyses of residual organics were performed following the
standard procedures outlined by Baird et al. (2017). The procedures
used in the GC-MS method are US-EPA 8270D (Rev.4, Feb. 2007)
for analysis and US-EPA and 3510C (UPDATE III, JUNE 1997) for
extraction. Moreover, US-EPA 8015C (Rev.3, Feb. 2007) for analysis
and US-EPA 3510C (Update III, June 1997) for extraction are used
in the GC-FIDmethod.Wastewater samples were collected from the
WWTP in washed glass bottles, put in an ice box, and transferred
immediately to the National Unit for Environmental Research and
Services (NUERS) laboratory at Kuwait University, where the
required analyses were performed at once.

GC-MS

The GC-MS is an analytical method that combines two
techniques (1) gas chromatography and (2) mass spectrometry.
The GC-MS system is easy to use and provides environmental
monitoring that is less costly to conduct (Togola and Budzinski,
2008). The GC-MS was used to identify the different organic
substances within the test sample. The GC-MS analyses were
performed using a 7890A Gas chromatograph from Agilent
Technologies. A DB-5MS with 30 m length, diameter 0.25 mm,
and 0.25 μm film thickness was the capillary column used. After
extraction, samples were injected (1 μL) into the GC in splitless
mode at 250°C. The carrier gas was helium set at constant flowmode
(0.6 mL/min).

GC-FID

Almost all carbon-containing compounds can be detected using
GC-FID. Therefore, FID (Flame Ionization Detector) by measuring
the amount of carbon in the sample is considered a detector for
organic compounds in GC. Several studies have been conducted in
which GC-FID detects some organic compounds (Wu et al., 2002;
Rezaee et al., 2006; Styarini et al., 2013).

A KNFP00236 Thermo Finnigan with Trace Gas Chromatograph
was used for GC-FID analyses. A DB-5MS with 30 m length, diameter
0.25 mm, and 0.25 μm film thickness was the capillary column used.
In splitless mode at 250°C, samples were injected into GC after

extraction. The carrier gas was helium set at constant flow mode
(0.6 mL/min). Nitrogen was the auxiliary gas used.

Statistical analysis of data

Statistical analyses were performed on data using the SPSS
software package (version 24). These included descriptive
statistics, regression analysis, and analysis of variance (ANOVA)
tests.

Results and discussion

Daily influent wastewater flow

To evaluate the plant performance, the measurement of influent
wastewater flow rate is fundamental, as the increase in the
wastewater flow rates to the plant influences the concentrations
of water quality parameters. Thus, there is often a relationship
between physicochemical parameters and flow rate. In general,
wastewater flow rates depend on population and human
activities. Therefore, to reach its goal in this study, it was
necessary to focus on the periods of partial and total curfews
(lockdowns) imposed by the state as precautionary restrictions to
confront the spread of Coronavirus since the beginning of the crisis.